
  
 

M.012.12.05 Rev.00 

 
 

TITAN 

 

 
 
 
 
 
 
 

INSTRUCTION MANUAL 
 

MANUALE DI ISTRUZIONI 
 

MANUEL D'INSTRUCTIONS 
 

GEBRAUCHSANWEISUNG 
 

MANUAL DE INSTRUCCIÓNES 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 2 

CONTENTS     
     

Titan  presentation Pg.3  Limited international warranty Pg.5 
Safety information Pg.3  DC Wiring diagram Pg.18 
Windlass wiring minimum requirements Pg.3  AC Single phase wiring diagram Pg.19 
Installation general requirements Pg.3  AC Three phase wiring diagram Pg.20 
Installation procedure Pg.3  Pictures Pg.21 
Test procedure Pg.3  Exploded drawings Pg.22-24-26 
Use of the windlass Pg.4  Part list Pg.23-25-27 
Maintenance program Pg.5  Lofrans sales organization Pg.28 
     

 
 
SOMMARIO     
     

Presentazione del Titan Pg.6  Garanzia internazionale limitata Pg.8 
Informazioni sulla sicurezza Pg.6  Schema elettrico Pg.18 
Requisiti minimi dell’impianto elettrico Pg.6  Schema elettrico monofase Pg.19 
Requisiti generali per l’installazione Pg.6  Schema elettrico trifase Pg.20 
Procedura di installazione Pg.6  Immagini Pg.21 
Test di funzionamento Pg.6  Disegni esplosi Pg.22-24-26 
Uso del salpa-ancore Pg.7  Lista parti Pg.23-25-27 
Programma di manutenzione Pg.8  Organizzazione di vendita Lofrans Pg.28 
     

 
 
TABLES DE MATIERES     
     

Présentation du Titan Pg.9  Garantie internationale limitée Pg.11 
Consignes de sécurité Pg.9  Schéma électrique a C.C. Pg.18 
Conditions requises minimum pour le circuit électrique Pg.9  Schéma électrique monophasé a C.A. Pg.19 
Conditions requises general pour l’installation Pg.9  Schéma électrique trois phasé a C.A. Pg.20 
Procédure d'installation Pg.9  Figures Pg.21 
Essai de fonctionnement Pg.9  Schéma détaillés Pg.22-24-26 
Utilisation du guindeau Pg.10  Liste des pièces Pg.23-25-27 
Programme d'entretien Pg.11  Réseau de vente Lofrans Pg.28 
     

 
 
INHALT     
     

Präsentation des Titan Pg.12  Garantiebedingungen Pg.14 
Sicherheitshinweise Pg.12  Elektr. Anschlußplan Pg.18 
Mindestanforderungen an die Elektroanlage Pg.12  Elektr. Einphasig-Anschlussplan Pg.19 
Allgemeine Anforderungen für die Installation Pg.12  Elektr. Drei Phase Anschlussplan Pg.20 
Installationsverfahren Pg.12  Bilder Pg.21 
Funktionstest Pg.12  Explosionszeichnung Pg.22-24-26 
Gebrauch der Ankerwinde Pg.13  Ersatzteilliste Pg.23-25-27 
Wartungsplan Pg.14  Vertriebsstruktur Pg.28 
     

 
 
INDICE     
     

Presentation de Titan Pg.15  Garantìa internacional limitada Pg.17 
Información sobre la  securidad Pg.15  Diagrama eléctrico Pg.18 
Requisitos minimos de la installaciòn eléctrica Pg.15  Diagrama eléctrico monofàsico Pg.19 
Requisitos generales de la installaciòn Pg.15  Diagrama eléctrico tres fases Pg.20 
Installaciòn Pg.15  Figuras Pg.21 
Prueba de funcionamiento Pg.15  Esquema de piezas Pg.22-24-26 
Uso del molinetes Pg.16  Listas de la piezas Pg.23-25-27 
Programa de mantenimiento Pg.17  Distribuidores de Lofrans Pg.28 
     

 
 
 
 
 
 
 
 
 
 
 
 
 
 



 3

TITAN PRESENTATION 
 
Thank you for choosing Lofrans.  The Titan is the Lofrans windlass designed for boat from 18 (59’) up to 24 mts (79’) length . Listed below are the technical features : 
• White or anodised finishing 
• Available in 3 versions : A , B or C 
• Nominal power with S2 parameter – 60 min : 2000W 24V DC 
• Available in AC motor : Three phases – Single phase (ask for details) 
• Nickeled chain gipsy 
• Main shaft in stainless steel AISI 431 
 

• Independent drum from gipsy 
• Manual override equipped 
• Haulage speed depending on the load from 10 up to 16 mt/min 
• Ampere load : from 80  - 110 A DC 
• Max pull measured with dynamometer : Kgs 2000 approx 
• Weight : Kgs 75 (A version) – Kgs 96 (B version) – Kgs 85 (C version) 
 

SAFETY INFORMATION 
 
• This product is not designed as a strong point to fasten your anchor rode. Fast the anchor rode to a strong point such as mooring cleat or similar. 
• The vessel’s engine should always be running and used to assist in the recovery of the ground tackle. 
• Always install the properly rated circuit breaker to protect the electric circuit and the motor from overheating and damage. 
• Always turn off the main switch when the windlass is not in use to prevent accidental engagement. 
• Always keep hands and feet clear of an operating windlass.If a jam occurs turn the windlass off at the main switch before clearing the anchor rode. 
• Do not use the windlass for different purposes it was designed for. 
 
WINDLASS WIRING MINIMUM REQUIREMENTS 
 
Below there are the requirements for all the components of the windlass electric plant depending from the motor nominal power . 

 

 2000 W 24V 
A-Battery capacity  150 Ah 
B-Power cables size  50 mm² - 1 AWG 
C-Lofrans Circuit breaker (slow time/current curve) 100 A 
    Fuse 5 A 
    Control wires size 1,5 mm² - 14 AWG 

 
Notes 
 
A. Battery of lower capacity decrease the windlass performances and are rapidly subjected to wear and tear. 
B. This size must be increased  when the length of the positive plus the negative cables are more than 25 mts. Use marine grade tinned copper wire. 
C. The Lofrans circuit breaker protects the power line  from short circuit and the windlass motor in case of overheating. It must be kept dry and installed in accessible place to be 
promptly reactivated when it trips. It can be also used to isolate the windlass from the remote controls as we strongly suggest to avoid accidental engagement.  
All the switches must be wired in parallel. We strongly recommend to have a minimum of two switches to operate the windlass in case one of them gets damage. 
All Lofrans equipment is CE approved.  
 
INSTALLATION GENERAL REQUIREMENTS 
 
Proper installation of the windlass is critical and these essential conditions listed below need be fully satisfied :  
Fig.1 The gipsy of the windlass must be in line with the bow roller. 
Fig.2 The deck must be flat. The structure of the boat must be adequate  to the load that the windlass is able to pull. If necessary reinforce the deck with a backing pad to spread the 

stress. Put an isolator between windlass and deck in case of metal boat. 
Fig.3 When determining the position of the windlass , it is critical to locate it directly above the deepest area of the chain locker. As the chain falls into the chain locker , it must be  

maximized because when the chain is stored. The chain tends to gather in the shape of a pyramid , which reduce the available space. If the chain pyramid falls , then overlaps 
may occur, resulting in jams. The deeper the locker , the less likely this will occur. You must have a minimum of A=12” between the underside of the deck and the  top of the 
heaped chain. The chain locker shape is really important to limit the pyramid problem. The chain coming from the bow roller can be inclinated up to 5 degrees. 

Fig.4 Always the angle of the chain around the gipsy must be 90 degrees minimum. If this angle is less than 90 degrees put a roller between  the gipsy and the bow roller to keep the 
chain down.  

 
INSTALLATION PROCEDURE 
 
Fig.5 Carefully position  the template provided to the deck . Mark and drill the holes. Sand smooth all edges and seal. Place the windlass.  
Fig.6 Place the chain pipe (469). The stripper (467) must be placed into the middle of the gipsy without touch it. By a free rotation of the gipsy , check that all work properly. Mark and 

drill the holes. 
Fig.7 Seal the windlass body base with high quality sealant. Then secure the windlass on the deck using stainless steel M12 or equivalent bolts and nuts. Secure the chain pipe. 
Fig.8 The cables from the Control Box must be passed through the windlass body proper holes. Connect these cables to the electric motor. 
 
TEST PROCEDURE 

 
 

Fig.9 Introduce the chain into the gipsy . Please take care to keep hands and feet away of the incoming chain. Turn on the remote control. Operate the UP switch. The chain will be 
recovered. Release the UP switch.Operate the DOWN switch. The chain  will be released. If the windlass runs in wrong direction change over the UP and DOWN wires at the 
control box. After using the windlass , we strongly recommend that the nuts are checked again to ensure they are well tightened. 

 
 
 
 
 
 
 
 
 
 
 



 4 

USE OF THE WINDLASS 
 
The basic operations you need to know are lowering and raising the anchor by electric motor. This product is cone clutch-equipped  which allows to you to lower the anchor without using 
the electric motor. Lofrans strongly recommend to use the chain stopper in conjiunction with this windlass. The chain stopper is a device which is normally installed on the boat and will 
keep your chain in place on deck. It must be used to secure the anchor after anchoring. 

 
OPERATION  FIRST ...  THEN ... 
   
 
1. USE OF THE CLUTCH 
 

 
- 

 
To disengage the clutch insert the handle (466) into the wingnut (435) and loosen it. To 
engage the clutch again tight the wingnut can until you cannot move the handle any more. 
Anchor and /or chain provide resistance during the tightening.  
 

 
2. USE OF THE BAND BRAKE  
 

 
- 

 
To disengage the brake loosen the hand-wheel (440). To engage the brake tight the hand-
wheel. Always the band brake must be disengaged when you raise or lower the anchor and  
engaged at the end of these operation. 
 

 
3. LOWERING THE ANCHOR BY 
THE ELECTRIC MOTOR 

 
• Disengage the chain stopper 
• Check if the clutch is engaged 
• Disengage the brake 
• Turn on the circuit breaker  
 

 
Simple push  the button  DOWN.   
You will have always a perfect control of the operation ,  which can be interrupted any moment 
by releasing the button DOWN . 

 
4. AFTER ANCHORING 

 
• Engage the chain stopper  
• Engage the clutch 
• Turn off the circuit breaker 
 

 
If you have all chain , reduce the windlass load by engaging the chain stopper or  secure the 
chain to a strong point such as a cleat with a rope. Engage the brake. 

 
5. RAISING THE ANCHOR 

 
• Disengage the chain stopper 
• Check if the clutch is engaged 
• Disengage the brake 
• Turn on the circuit breaker  
 

 
Start the engine of  the boat. Push the button UP while with the boat at minimum speed going 
towards the anchoring point.  Do not use the windlass to pull the boat to the anchor. Release 
the button UP to stop the operation. Pay attention to the speed of the anchor , which may 
damage the bow of your  boat.  In the event that the anchor becomes stranded and the Lofrans 
circuit breaker trips , wait several minutes before re-setting and try once more. Should the 
circuit breaker trip again , we suggest to fix the rope or chain to a cleats and then use the boat 
engine to break the anchor loose. 
 

 
6. DURING THE NAVIGATION 

 
• Engage the chain stopper  
• Engage the clutch 
• Turn off the circuit breaker 
 

 
Windlass must not be used as the sole means of securing the anchor to the bow fitting.  
Anchors  should be independently secured to prevent accidental release.  
Engage the brake or use a chain stopper or a lanyard to do that. 
 

 
7. LOWERING THE ANCHOR BY THE CLUTCH 

 
• Disengage the chain stopper 
• Disengage the brake 
• Turn off the circuit breaker 
 

 
Disengage the clutch. As the chain falls , it can be controlled by the clutch handle .  
At the end of the operation engage the clutch. 
 

 
8. USE THE DRUM 

 
• Engage the brake  
• Turn on the circuit breaker 
 

 
Disengage the clutch. Turn clockwise around the drum with 2-3 laps of rope.  
Keep the end of rope. Push the button UP , recovering the rope at the same time. 
 

 
9. USE OF THE MANUAL EMERGENCY 

 
• Disengage the chain stopper  
• Engage the clutch 
• Disengage the brake 
• Turn off the circuit breaker 
 

 
Insert the handle into emergency wheel (457) and draw it back and forth. The stress  will be 
hard in case of deep anchoring. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 5

MAINTENANCE PROGRAM 
 

Below are indicated the operations and the period we consider essential to got the best efficiency and performance of your anchor windlass. 
A. Clean all the outer surfaces and the hidden points with fresh water and remove the salt layer. 
B. Grease the outer rotation parts . Particularly the main shaft thread and the clutch cones. Check for evidences of corrosion and stress. 
C. Check the terminals of the electric motor. Test the drop of voltage at the terminals. 
D. Replace of the all outer seals. The geabox is proper filled with SAE 90 long life oil. 
E. Remove the windlass from the deck to clean the salt under the base plate. 

 

 
  

Yearly frequency of use of the boat 
 

 

 
 

Less than 2 months 
 

 
From 2 to 6 months 

 

 
Over 6 months 

 
Charter 

Every 3 Months   A,B A,B 
Every 6 Months  A,B   

Every 12 Months A,B,C C C C,D 
After 24 Months  D D E 
After 36 Months D,E E E  

 
 
 
 
 
 
 
LOFRANS LIMITED INTERNATIONAL WARRANTY 
 
Lofrans warrants this product for a period of 2 years subjected to the conditions listed below : 
 

1. The product must be registered. The registration must be done within 30 days from the date of purchase by one of these options : online  going to the web site 
www.lofrans.com under the page “Product Registration”and following the instructions or by faxing to +039 2004299 the completed registration card attached to the 
instruction manual. 

2. This warranty starts from the date of purchase of the product from the original purchaser. If the product is first equipment of a new boat the warranty starts from the date of 
purchase of the boat.  

3. This warranty covers original defects in material and workmanship. 
4. This warranty is limited to the repairment and/or the replacement of the original defective part. 
5. The claim of warranty must be promptly notified in writing and sent by fax or e-mail to Lofrans or Lofrans authorised distributor providing the serial number of the product and 

the registration warranty number. Lofrans reserves the right  to require the proof of purchase of the product to accept the claim of warranty.  
6. The defective part/product must be returned to Lofrans or Lofrans authorized distributor. List of authorised distributors is available on the web site www.lofrans.com. 
7. This warranty does not cover failures due to  : use of the product in applications for which they are not intended , corrosion , normal wear and tear , discoloration , 

unauthorised alteration of the product , improper installation , incorrect use or maintenance of the product , conditions that exceed the product’s performance specifications  
8. This warranty does not cover any loss or damages to the original purchaser due to a proven non conformity of the product with the exception of the cases ruled by the Italian 

law. 
9. Lofrans reserves the right to disclaim the warranty in case the product be controlled by improper electric devices and/or in case of non installation of a proper circuit breaker 

on the electric power line. 
 
The consumer statutory rights are not affected by this warranty according to the national legislation, disciplining the sale of goods. 
This warranty is ruled by the Italian law 
For every controversy the Court of Milan is competent exclusively. 
 

 
 









 21

PICTURES 
 

 
Fig.1 

 

Fig.2 
 

 

Fig.3 

 

 
Fig.4 
 
 
 

 

Fig.5 

 
 

 
Fig.6 

 
 
 

Fig.7 

 
 

Fig.8 

 

Fig.9 
 

 
 
 

 
 
 
 
 
 
 
 





Item Description Kit Q.ty Item Description Kit Q.ty
209 Key - 6x6x30 Kit C 2 658 Thrust bearing - AX 4060 1
217 Hex hd screw M8x20 Kit B 1 659 Thrust ring - CP 4060 1
226 Washer for screw M8 Kit B 8 660 Bush 2
227 Nut - M8 Kit B 8 661 Ratchet wheel 1
234 Hd cap screw - M8x20 Kit B 8 662 Circlip - 12 Din 471 Kit D 6
240 Stud - M8x45 6 663 Pawl 3
241 Nylon washer M8 Kit B 2 664 Spring 3
242a Cap nut M8 Kit B 2 665 Wormwheel 1
242b Cap nut self locking M8 Kit B 2 666 Pivot 3
250 Hd cap screw - M5x8 Kit B 1 667 Circlip - 68 Din 471 Kit D 1
255 Key - 6x6x25 Kit C 1 668 Gear 3
260 Spring washer for screw M8 Kit B 2 669 Bush 3
336 Oil plug 3/8” 1 670 Gear flange 1
342 Spring 2 671 Bearing - 6011 1
346 Combined bearing - Rax 720 1 672 Key - 8x7x50 Kit C 2
347 Thrust ring - CP 32035 1 673 Main shaft 1
348 Ring IM 1520164 1 674 Worm 1
351 Hd cap screw - M6x20 Kit B 3 675 Spacer 1
361 Seal - 40x50x5 Kit A 1 676 Spacer 2
367a Gipsy chain 8 Iso 1 677 Gasket 1
367b Gipsy chain 10 Iso - 3/8” G40 1 678 Motor cover 1
367c Gipsy chain 3/8” Din766 - BBB - 10 Din766 1 679 Coupling 1
367d Gipsy chain 12 Iso - 13 Din766 - 1/2” Din766 1 680 A.C. Electric motor 1
367e Gipsy chain 1/2” G40 1 691 Hd cap screw - M5x12 Kit B 3
367f Gipsy chain 1/2” BBB 1 839a Chromed bronze drum-upper part 1
367g Gipsy chain 14 Iso 1 840 Chromed bronze drum-lower part 1
367h Gipsy chain 10 Iso 1 1004 Washer 1
367i Gipsy chain 3/8" G40 1
368 Pivot 1 KA12101 Kit A - Seals 1
369 Washer for screw M10 2 KB12101 Kit B - Screw&Nuts 1
370 Spring 1 KC12101 Kit C - Keys 1
376 Clutch cone - inner 1 KD12101 Kit D - Circlips 1
391 Nut - M10 Kit B 1
392 Hex hd screw M8x25 Kit B 5
394 O Ring seal - 4625 Kit A 1
400 Circlip - 15 Din 471 Kit D 3
401 Pivot 3
407 Sightglass 1
412 O Ring seal - 153 Kit A 1
413 Coupling flange 1
419 Electric motor 2000W 24V 1
434 Washer 1
435 Wingnut 1
436 Clutch cone - outer 1
437a Nylon band for chain Ø8 1
437c Nylon band for chain Ø10 1
438 Safety nut M10 1
439 Brake pivot 1
440 Hand-wheel 1
441 Band brake 1
449 Pivot 3
450 Key - 8x7x80 Kit C 2
456 Nylon bush 1
457 Emergency wheel 1
458 Dog clutch 1
460 Hex hd screw M10x20 Kit B 1
464 Stud - M8x285 2
466 Handle 1
467 Stripper 1
468 Hex hd screw M8x40 Kit B 2
469 Chain pipe 1
507 Brake cover 1
632 Thrust bearing - 51108 1
639 Washer for screw M8 Kit B 5
645 Brake pivot 1
647 Seal - 35x65x10 Kit A 2
648 Hd cap screw - M8x20 Kit B 8
649 Cover 1
650 Gasket 1
651 Body 1
652 Rack 1
653 Spacer 1
654 Nylon bush 4
655 Bearing - 6207 1
657 Bevel gear 1

TITAN - A

B.12.101 - Rev. A   Date: 01-2005





Item Description Kit Q.ty Item Description Kit Q.ty
209 Key - 6x6x30 Kit C 2 655 Bearing - 6207 1
217 Hex hd screw M8x20 Kit B 2 657 Bevel gear 1
226 Washer for screw M8 Kit B 8 658 Thrust bearing - AX 4060 1
227 Nut - M8 Kit B 10 659 Thrust ring - CP 4060 1
234 Hd cap screw - M8x20 Kit B 8 660 Bush 2
240 Stud - M8x45 6 661 Ratchet wheel 1
241 Nylon washer M8 Kit B 2 662 Circlip - 12 Din 471 Kit D 6
242a Cap nut M8 Kit B 2 663 Pawl 3
242b Cap nut self locking M8 Kit B 2 664 Spring 3
250 Hd cap screw - M5x8 Kit B 2 665 Wormwheel 1
255 Key - 6x6x25 Kit C 1 666 Pivot 3
260 Spring washer for screw M8 Kit B 4 667 Circlip - 68 Din 471 Kit D 1
284 Key - 8x7x60 Kit C 1 668 Gear 3
296 Seal - 40x56x8 Kit A 1 669 Bush 3
336 Oil plug 3/8” 1 670 Gear flange 1
342 Spring 2 671 Bearing - 6011 1
346 Combined bearing - Rax 720 1 672 Key - 8x7x50 Kit C 2
347 Thrust ring - CP 32035 1 674 Worm 1
348 Ring IM 1520164 1 675 Spacer 1
351 Hd cap screw - M6x20 Kit B 3 676 Spacer 2
361 Seal - 40x50x5 Kit A 1 677 Gasket 1
367a Gipsy chain 8 Iso 2 678 Motor cover 1
367b Gipsy chain 10 Iso - 3/8” G40 2 679 Coupling 1
367c Gipsy chain 3/8” Din766 - BBB - 10 Din766 2 680 A.C. Electric motor 1
367d Gipsy chain 12 Iso - 13 Din766 - 1/2” Din766 2 681 Key - 8x7x20 Kit C 1
367e Gipsy chain 1/2” G40 2 682 Shaft 1
367f Gipsy chain 1/2” BBB 2 683 Bevel gear 1
367g Gipsy chain 14 Iso 2 684 Spacer 1
367h Gipsy chain 10 Iso 2 685 Cover 1
367i Gipsy chain 3/8" G40 2 686 Spacer 1
368 Pivot 2 687 Chromed bronze drum-lower part 1
369 Washer for screw M10 4 689 Bush 1
370 Spring 2 690 Main shaft 1
376 Clutch cone - inner 2 691 Hd cap screw - M5x12 Kit B 3
378 Circlip - 62 Din 472 Kit D 1 730 Conic hd screw M10x30 Kit B 1
384 Key - 8x7x140 Kit C 1 839a Chromed bronze drum-upper part 1
391 Nut - M10 Kit B 2 1040 Washer 1
392 Hex hd screw M8x25 Kit B 5
394 O Ring seal - 4625 Kit A 1 KA12101 Kit A - Seals 1
400 Circlip - 15 Din 471 Kit D 3 KB12101 Kit B - Screw&Nuts 1
401 Pivot 3 KC12101 Kit C - Keys 1
407 Sightglass 1 KD12101 Kit D - Circlips 1
412 O Ring seal - 153 Kit A 1
413 Coupling flange 1
419 Electric motor 2000W 24V 1
434 Washer 2
435 Wingnut 2
436 Clutch cone - outer 2
437a Nylon band for chain Ø8 2
437c Nylon band for chain Ø10 2
438 Safety nut M10 2
439 Brake pivot 2
440 Hand-wheel 2
441 Band brake 2
444 O Ring seal - 4112 Kit A 1
449 Pivot 3
450 Key - 8x7x80 Kit C 1
453 Bearing - 6206 2
457 Emergency wheel 1
458 Dog clutch 1
464 Stud - M8x285 2
466 Handle 1
467 Stripper 2
468 Hex hd screw M8x40 Kit B 4
469 Chain pipe 2
507 Brake cover 2
632 Thrust bearing - 51108 1
639 Washer for screw M8 Kit B 5
645 Brake pivot 2
647 Seal - 35x65x10 Kit A 2
648 Hd cap screw - M8x20 Kit B 8
650 Gasket 1
651 Body 1
652 Rack 1
654 Nylon bush 4

TITAN - B

B.12.102 - Rev. A   Date: 01-2005





Item Description Kit Q.ty Item Description Kit Q.ty
209 Key - 6x6x30 Kit C 2 653 Spacer 1
217 Hex hd screw M8x20 Kit B 1 654 Nylon bush 4
226 Washer for screw M8 Kit B 8 655 Bearing - 6207 1
227 Nut - M8 Kit B 8 657 Bevel gear 1
234 Hd cap screw - M8x20 Kit B 8 658 Thrust bearing - AX 4060 1
240 Stud - M8x45 6 659 Thrust ring - CP 4060 1
241 Nylon washer M8 Kit B 2 660 Bush 2
242a Cap nut M8 Kit B 2 661 Ratchet wheel 1
242b Cap nut self locking M8 Kit B 2 662 Circlip - 12 Din 471 Kit D 6
250 Hd cap screw - M5x8 Kit B 1 663 Pawl 3
255 Key - 6x6x25 Kit C 1 664 Spring 3
260 Spring washer for screw M8 Kit B 2 665 Wormwheel 1
284 Key - 8x7x60 Kit C 1 666 Pivot 3
296 Seal - 40x56x8 Kit A 1 667 Circlip - 68 Din 471 Kit D 1
336 Oil plug 3/8” 1 668 Gear 3
342 Spring 2 669 Bush 3
346 Combined bearing - Rax 720 1 670 Gear flange 1
347 Thrust ring - CP 32035 1 671 Bearing - 6011 1
348 Ring IM 1520164 1 672 Key - 8x7x50 Kit C 2
351 Hd cap screw - M6x20 Kit B 3 673 Main shaft 1
361 Seal - 40x50x5 Kit A 1 674 Worm 1
367a Gipsy chain 8 Iso 1 675 Spacer 1
367b Gipsy chain 10 Iso - 3/8” G40 1 676 Spacer 2
367c Gipsy chain 3/8” Din766 - BBB - 10 Din766 1 677 Gasket 1
367d Gipsy chain 12 Iso - 13 Din766 - 1/2” Din766 1 678 Motor cover 1
367e Gipsy chain 1/2” G40 1 679 Coupling 1
367f Gipsy chain 1/2” BBB 1 680 A.C. Electric motor 1
367g Gipsy chain 14 Iso 1 681 Key - 8x7x20 Kit C 1
367h Gipsy chain 10 Iso 1 682 Shaft 1
367i Gipsy chain 3/8" G40 1 683 Bevel gear 1
368 Pivot 1 684 Spacer 1
369 Washer for screw M10 2 685 Cover 1
370 Spring 1 686 Spacer 1
376 Clutch cone - inner 1 687 Chromed bronze drum-lower part 1
378 Circlip - 62 Din 472 Kit D 1 691 Hd cap screw - M5x12 Kit B 3
391 Nut - M10 Kit B 1 730 Conic hd screw M10x30 1
392 Hex hd screw M8x25 Kit B 5 839a Chromed bronze drum-upper part 2
394 O Ring seal - 4625 Kit A 1 840 Chromed bronze drum-lower part 1
400 Circlip - 15 Din 471 Kit D 3 1004 Washer 1
401 Pivot 3 1040 Washer 1
407 Sightglass 1
412 O Ring seal - 153 Kit A 1 KA12101 Kit A - Seals 1
413 Coupling flange 1 KB12101 Kit B - Screw&Nuts 1
419 Electric motor 2000W 24V 1 KC12101 Kit C - Keys 1
434 Washer 1 KD12101 Kit D - Circlips 1
435 Wingnut 1
436 Clutch cone - outer 1
437a Nylon band for chain Ø8 1
437c Nylon band for chain Ø10 1
438 Safety nut M10 1
439 Brake pivot 1
440 Hand-wheel 1
441 Band brake 1
444 O Ring seal - 4112 Kit A 1
449 Pivot 3
450 Key - 8x7x80 Kit C 2
453 Bearing - 6206 2
456 Nylon bush 1
457 Emergency wheel 1
458 Dog clutch 1
460 Hex hd screw M10x20 Kit B 1
464 Stud - M8x285 2
466 Handle 1
467 Stripper 1
468 Hex hd screw M8x40 Kit B 2
469 Chain pipe 1
507 Brake cover 1
632 Thrust bearing - 51108 1
639 Washer for screw M8 Kit B 5
645 Brake pivot 1
647 Seal - 35x65x10 Kit A 2
648 Hd cap screw - M8x20 Kit B 8
650 Gasket 1
651 Body 1
652 Rack 1

TITAN - C

B.12.103 - Rev. A   Date: 01-2005



L
o
f
r
a
n
s
  

is
  

 n
o
t
  

 i
n
  

 a
n
y
  

 w
a
y
  
 b

e
  

 r
e
s
p
o
n
s
ib

l
e
  

 f
o
r
  

 s
e
l
e
c
t
io

n
  
 o

f
  

 a
  

 w
in

d
l
a
s
s
  

 b
y
  

 o
t
h
e
r
s
. 

 L
O

F
R

A
N

S
’ 

S
A
L
E
S

 O
R

G
A
N

IZ
A
T
IO

N
 

 
A
R

G
E
N

T
IN

A
 

DO
M

IN
GO

 P
. P

ED
RO

NI
  S

.A
.I.

C.
 

9 
de

 J
ul

io
 1

98
 - 

16
46

 S
. F

er
na

nd
o 

- B
s.

.A
s.

 

E
G

Y
P
T
 

M
AP

SO
 M

ar
in

e 
Pr

op
ul

si
on

 a
nd

 S
up

pl
y 

S.
A.

E.
 

11
(A

) M
oh

am
ed

 A
ni

s 
St

.  
Za

m
al

ek
 - 

Ca
iro

  

G
R

E
E
C

E
 

AL
EX

  M
AR

IN
E 

5 
Le

oc
ha

ro
us

 S
tr.

 
18

5 
 3

1 
Pi

ra
eu

s 

P
O

L
A
N

D
 

M
AZ

UR
IA

 
11

 2
14

 G
al

in
y 

2 
 

A
U

S
T
R

IA
 

G.
AS

CH
ER

L 
Gm

bH
 

Er
le

ng
ru

nd
 3

8 
- 6

97
1 

Ha
rd

 
HA

RT
M

AN
N 

Ha
fe

ns
tra

ss
e 

5 
   

 
A 

- 6
97

1 
Ha

rd
 a

. B
od

en
se

e 

E
N

G
L
A
N

D
 

E.
C.

 S
M

IT
H 

&
 S

ON
S 

LT
D.

 
Un

it 
H 

&
 J

 K
in

gs
wa

y 
- I

nd
us

tri
al

 E
st

at
e,

 K
in

gs
wa

y 
Lu

to
n 

Be
ds

 , 
LU

1 
1L

P 
 

H
O

N
G
 K

O
N

G
 

EL
CO

 M
AR

IN
E 

&
 E

NG
IN

EE
RI

NG
 L

TD
. 

20
 Y

ip
 F

un
g 

St
re

et
 

Un
it 

6 
, G

/F
  -

 L
in

co
ln

 C
en

tre
 - 

Fa
nl

in
g 

Ne
w 

Te
rri

to
rie

s 
 H

ON
G 

KO
NG

 

P
O

R
T
U

G
A
L
 

NA
UT

IC
OR

 
Ru

a 
Ba

rto
lo

m
eu

 D
ia

s 
17

2 
A/

D 
14

00
 L

is
bo

a 
 

B
A
H

R
A
IN

 -
 A

R
A
B

IA
N

 G
U

L
F
 

20
00

 M
AR

IN
E 

ST
OR

ES
 

P.
O.

 B
ox

 2
69

27
 

M
an

am
a 

 

F
IN

L
A
N

D
 

OY
 M

AR
IT

IM
 A

B 
P.

O.
 B

ox
 4

6 
00

21
1 

He
ls

in
ki 

21
 

IS
R

A
E
L
 

AT
LA

NT
IS

 M
AR

IN
E 

LT
D 

14
7 

Ki
ka

r A
ta

rim
 

16
9 

Ha
ya

rk
on

 S
tr.

 –
 T

el
 A

vi
v 

63
45

3 
 

S
IN

G
A
P
O

R
E
 

AM
ER

IC
AN

 M
AR

IN
E 

(S
)  

PT
E 

 L
TD

. 
No

. 2
6 

Ja
la

n 
Te

ru
sa

n 
 

Ju
ro

ng
 T

ow
n 

Si
ng

ap
or

e 
22

61
 

 
B

E
L
G

IU
M
 

HU
NT

ER
 N

.V
. 

St
. B

er
na

rd
se

st
ee

nv
eg

 8
58

-8
64

 
26

60
 H

ob
ok

en
 (A

nt
we

rp
en

) 
 

F
R

A
N

C
E
 

AC
CA

ST
IL

LA
GE

 B
ER

NA
RD

 
88

0 
Av

en
ue

 S
ai

nt
 E

xu
pé

ry
 

06
21

0 
M

an
de

lie
u 

L
E
B

A
N

O
N
 

M
AR

IN
E 

DI
FF

US
IO

N 
B.

P.
 8

38
9 

Be
yr

ou
th

 
 

S
O

U
T
H
 A

F
R

IC
A
 

M
AN

EX
 &

 P
OW

ER
 M

AR
IN

E 
(P

TY
) L

TD
. 

19
 D

or
se

ts
hi

re
 S

tre
et

  -
  P

.O
. B

ox
 1

82
 

74
20

  P
aa

rd
en

 E
ila

nd
-C

ap
e 

To
wn

  
 

C
A
N

A
D

A
 

RE
KO

RD
 M

AR
IN

E 
EN

TE
RP

RI
SE

S 
 L

td
. 

81
94

  O
nt

ar
io

 S
tre

et
 

Va
nc

ou
ve

r  
B.

C.
  V

5X
 3

E3
 

 

AM
IO

T 
S.

A.
 

41
, Q

ua
i D

ug
ua

y-
Tr

ou
in

  -
  B

oî
te

 P
os

ta
le

 1
06

 
35

40
7 

Sa
in

t-M
al

o 

M
A
L
T
A
 

IN
TE

RN
AT

IO
NA

L 
M

AR
IN

E 
CE

NT
RE

 
Ta

’X
bi

ex
 P

al
ac

e 
Te

st
af

er
ra

ta
 S

tre
et

 M
si

da
  

 

S
P
A
IN

 
LA

 IN
DU

ST
RI

AL
 V

EL
ER

A 
M

AR
SA

L 
S.

A.
 

M
un

ta
da

s 
8 

y 
10

 
08

01
4 

Ba
rc

el
on

a 
IM

NA
SA

 S
.A

. 
Ad

va
. Z

ar
ag

oz
za

 7
3/

75
  

17
22

0 
Sa

nt
 F

el
iu

 d
e 

Gi
ux

ol
s 

(G
iro

na
) 

 
C

A
N

A
R

Y
 I

S
L
A
N

D
S
 

NO
RD

ES
T 

- R
ob

er
to

 O
rig

gi
 

Ap
. d

e 
Co

rre
o 

10
43

1 
38

08
0 

Sa
nt

a 
Cr

uz
 d

e 
Te

ne
rif

e 

EL
EC

TR
IC

-A
UT

O-
YA

CH
TI

NG
  S

.A
.R

.L
. 

6,
 R

ue
 d

e 
la

 P
ai

x 
13

00
1 

M
ar

se
ill

e 

N
E
W
 C

A
L
E
D

O
N

IE
 

LI
M

OU
SI

N 
M

AR
IN

E 
70

, R
.te

 d
u 

Po
rt 

 D
es

po
in

te
s-

B.
 P

. 7
01

 
No

um
ea

  
 

S
W

E
D

E
N
 

IT
AL

NO
RD

IC
 

Fö
re

ta
gs

vä
ge

n 
 - 

 B
ox

 1
2 

44
0 

 9
0 

 H
en

an
 

C
A
R

IB
B

E
A
N
  

BU
DG

ET
 M

AR
IN

E 
 N

.V
. 

P.
O.

 B
ox

 4
34

 
25

B 
W

at
er

fro
nt

 R
oa

d 
- C

ol
e 

Ba
y 

- S
t. 

M
aa

rte
n 

R.
E.

Y.
A.

 
14

4,
 A

ve
nu

e 
de

 la
  R

ou
bi

ne
  

06
15

0 
Ca

nn
es

-L
a 

Bo
ca

 

N
E
W
 Z

E
L
A
N

D
 

EU
RO

M
AR

IN
E 

P.
O.

 B
OX

 1
01

44
 

Do
m

in
io

n 
Ro

ad
-A

uk
la

nd
 1

0 

T
A
IW

A
N
 

GE
NC

O 
M

AR
IN

E 
LT

D.
 

Su
ite

 5
F 

5 
16

9 
M

in
 S

he
n 

Ea
st

 R
oa

d,
 S

ec
.5

  
P.

O.
 B

ox
 8

7-
90

8 
- T

ai
pe

i T
ai

wa
n 

10
58

2 
 

 
C

R
O

A
T
IA

 -
S

L
O

V
E
N

J
A
  

UN
IM

AR
 S

.r.
l. 

Vi
a 

Va
ld

iri
vi

o 
26

  
34

13
4 

Tr
ie

st
e-

Ita
ly

  

SE
IM

I  
S.

A.
 

Ru
e 

Al
ai

n 
-C

ol
as

   
ZI

P-
Po

rt 
du

 M
ou

lin
 B

la
nc

 - 
Bo

îte
 P

os
ta

le
 2

43
 

29
27

2 
Br

es
t 

N
E
D

E
R

L
A
N

D
S
 

VE
TU

S 
DE

N 
OU

DE
N 

 N
.V

. 
Fo

kk
er

st
ra

t 5
71

 
31

25
 B

d 
Sc

hi
ed

am
 

T
U

R
K
E
Y
 

CA
RK

CI
 D

EN
IZ

CI
LI

K 
Sa

n.
Ve

.T
ic

.L
td

. S
ti.

 
Oz

ek
 s

kt
 te

rs
al

en
er

 y
ol

u 
nu

h 
sa

na
yi

 s
ite

si
 3

6 
Ic

m
el

er
 T

us
la

 –
 Is

ta
m

bu
l 

 
C

Y
P
R

U
S
 

M
ER

CU
RY

 D
IV

ER
S 

CO
M

PA
NY

 L
TD

. 
15

, F
ra

nl
in

 R
oo

sv
el

t A
v.

  -
 O

rp
ha

ni
de

s 
Ho

us
e 

P.
O.

 B
ox

 4
69

 –
 L

im
as

so
l 

VI
DA

L 
DI

FF
US

IO
N 

M
AR

IN
E 

Z.
I. 

To
ul

on
 E

ST
  

To
ul

on
 C

ed
ex

 9
 

H
U

N
G

A
R

Y
 

M
IM

OK
ER

 C
o.

 
Or

so
’ U

tc
a 

3 
H 

10
26

 B
ud

ap
es

t 

U
.S

.A
. 

IM
TR

A 
CO

RP
OR

AT
IO

N 
30

 S
am

ue
l B

ar
ne

t B
lv

d 
- N

ew
 B

ed
fo

rd
 In

du
st

ria
l P

ar
k 

 
Ne

w 
Be

df
or

d 
 M

as
sa

ch
us

et
te

s 
02

74
5 

D
E
N

M
A
R

K
 

PA
LB

Y 
M

AR
IN

E 
A/

S 
Bo

m
m

er
ha

ve
ve

j 4
1 

Sl
el

de
 

DK
 7

10
0 

Ve
jle

 

G
E
R

M
A
N

Y
 

S.
V.

B.
 

Ge
ls

en
kir

ch
en

er
 s

t. 
25

  
28

19
9 

 B
re

m
en

 

N
O

R
W

A
Y
 

TE
LM

O 
CO

NT
RO

L 
 A

.S
. 

Ro
lf 

Ho
fm

os
 G

T.
 1

8 
 - 

 P
os

tb
ok

s 
29

06
 T

oy
en

 
06

08
 O

SL
O 

6 

 

 




